WEST MEMPHIS UTILITY COMMISSION
604 East Cooper P O Box 1868
West Memphis, AR 72301
Phone: 870-735-3355 Fax: 870-732-7623

May 4, 2012

) Rufus J. Torrence
Water Division Engineer
Arkansas Department of
Environmental Quality
5301 Northshore Drive
North Little Rock, Arkansas 72118-5317

Re: City of West Memphis Prefreatment Program Narrative and Attachments

Dear Mr. Torrence,

Enclosed is the City of West Memphis (Utility) Pretreatment Program Narrative and Appendices. There is on
Appendix that is not included at this time. I'm still working on the letter from the City Attorney (Appendix F).
As soon as that is finishing I will forward it to you.

Sincerely,

Denise Bosnick '
Director Environmental Quality



Industrial Wastewater Pretreatment
Program For The
West Memphis Utility Commission

West Memphis, Arkansas

May 2012




1.0
20
30
40
50
6.0
7.0
8.0
9.0
10.0
11.0
120
13.0
140

Table of Contents

Introduction

POTW Pretreatment Program Requirements
Existing Wastewater Treatment Facilities
Industrial Users Survey

Technical Information

Slug Control Evaluation

Best Management Practices (BMP)

Legal Authority

Specific Limitations For Discharge
Organization and Staffing

Pretreatment Monitoring and Reporting
Pretreatment Program Development and Operating Cost
Pretreatment Program Implementation
Confidential Information




Table Of Appendices

Appendix A---------- Organizational Chart for West Memphis Utility
Appendix B---------- Organizational Chart for Environmental Quality
Appendix C---------- Schematic of Wastewater treatment Plant
Appendix D---------- Industrial User's Survey

Appendix E---------- Wastewater Treatment Plant Analysis
Appendix F---------- City Attorney Letter

Appendix 6---------- Sewer Use Ordinance

Appendix H---------- Pretreatment Annual Report

Appendix I---------- Industrial User's Inspection Form

Appendix J---------- Enforcement Response Plan

Appendix K---------- Chain of Custody-Field and Contract Lab
Appendix L---------- Environmental Quality Budget

Appendix M--------- West Memphis Utility Financial Report




e

T R, T TR T S T e YT e R e

1.0 Introduction

The Federal Water Pollution Control Act (Public Law 92-500) as amended by the
Clean Water Act of 1977 (Public Law 92-217) established responsibilities of
Federal, State, and Local governments, industry and the public to implement
National Pretreatment Standards to control pollutants which pass through or
interfere with treatment processes in Publicly Owned Treatment Works (POTW's)
or which may contaminate sewage sludge.

General Pretreatment Regulations for Existing and New Sources of Pollution (40
CFR, Part 403) were promulgated by the U.S. Environmental Protection Agency
(EPA) on June 26, 1978 and have been amended. The basic objectives of the
Pretreatment Program were defined as follows:

1. Prevent the introduction of pollutants into a POTW which will interfere with
the treatment operations and the use or disposal of digested sludge.

2. Prevent the introduction of pollutants into a POTW which would pass
through untreated and remain in unacceptably high concentrations in the
plant effluent.

3. Improve the feasibility of recycling and reclaiming the industrial
wastewaters and sludges.

4. Enforce applicable EPA Categorical Standards.

Generally, to reduce the health and environmental risk of pollution caused by

discharges to POTW'S.

e

The Pretreatment Regulations (40 CFR, Part 403) require any POTW with a total
design Flow greater than five (5) million gallons per day (MGD) and receiving
Industrial Users pollutants which could pass through or interfere with the
operation of the POTW, or are otherwise subject to Categorical Pretreatment
Standards, to establish a POTW Pretreatment Program. The Regional
Administrator or Director may require a POTW with a design flow of five (5) MGD
or less to develop a Pretreatment Program if he or she finds that the nature or
volume of the industrial effluent causes: treatment plant upsets, violations of
POTW effluent limitations, contamination of municipal sludge, or passes through
untreated.

The Environmental Protection Agency (EPA) has determined that the City of West
Memphis must develop a Pretreatment Program under the direction of the
governing board of the West Memphis Utility Commission. This document outlines



various Pretreatment Program requirements and serves as an instrument to
develop, implement and carry on an Industrial Pretreatment Program for the West
Memphis Utility Commission.

2.0 POTW Pretreatment Program Requirements

The Environmental Protection Agency (EPA) has defined five (5) essential
components of any Pretreatment Program. They are:

Technical Information Support
Legal Authority

Program Implementation
Staffing and Organization
Funding

O W

The following paragraphs provide a summary of the r‘egulafor'y requirements of
each of the five (5) components.

2.1 Technical Information Support

The component of a Pretreatment Program requires a POTW to adequately identify
the pollutants entering its system for its Industrial Users. This information is
normally obtained by conducting an Industrial Waste Survey. From the results of
the survey, types of pollutants can be identified and appropriate sampling and
analysis can then be conducted in order to quantify and qualify the volume and type
of pollutants being discharged into the POTW system. The technical information
component provides the necessary background to determine the extent and
magnitude of the Pretreatment Program.

2.2 Legal Authority

One of the most significant components of a Pretreatment Program is the provision
of adequate legal authority to develop, administer, and enforce the program. Ata
minimum, the POTW should have the legal authority to perform the following
functions:

Deny or condition new or increased contributions.

Require compliance with applicable Pretreatment Standards.

Control industrial discharges to the POTW to insure compliance.

Require development of compliance schedules for installation of technology.
Require submission of notices and self-monitoring reports.

G bW



6. Carry out inspections, surveillance, and monitoring reports.
7. Obtain remedies for noncompliance.
8. Authority to immediately and effectively halt or prevent any discharge.

A required part of any Pretreatment Program is a letter from the Utility's
attorney. The attorney's letter should specifically refer to the basic statutory
authority for the Pretreatment Program, and summarize a review of the City's
existing ordinances and whether the POTW (West Memphis Utility Commission)
has the necessary authority to implement a Pretreatment Program.

2.3 Program Implementation

The success of a local Pretreatment Program largely depends upon the existence of
procedures which are well thought out and easy to follow. A POTW Pretreatment
Program should be flexible enough to allow adjustments to day-to-day operating
situations. At a minimum, a Pretreatment Program should provide procedures that
will enable the POTW to:

1. Identify and locate industrial users subject to discharge controls.
2. Identify the character and volume of pollutants discharged to the POTW
system.
. Notify industrial users of applicable standards and requirements.
. Receive and analyze self-monitoring reports and other notices from
industrial users subject to National Categorical Standards.
. Randomly sample and analyze industrial effluents and conduct surveillance
and inspection to identify noncompliance.
. Investigate instance of noncompliance.
. Provide for public participation and publish annually in the largest local
newspaper a list of industrial users that were significantly not in compliance
with pretreatment standards that year.

2.4 Staffing and Organization

The POTW must have sufficient qualified personnel to carry out the authorities
and procedures required by a Pretreatment Program. The Program includes a
description of the POTW organization that will administer the Program, including
organization charts. See Appendix A and B.




e

2.5 Funding
Pretreatment Program regulatory requirements simply specify that the POTW have

sufficient resources to carry out the responsibilities and procedures required in
the Program. A description of the POTW's funding levels is part of this document.

3.0 Existing Wastewater Treatment Facility

The West Memphis Wastewater Treatment facility has a design flow of 6.3 million
gallons per day. The average daily flow is 5.0 million gallons per day of which .5
million gallons is total flow for industrial users. The plant consist of an equalization
basin, bar screening, grit removal, flow measurement, oxidation ditches, clarifiers,
UV disinfection and sludge belt filter press. The sludge is dewatered then hauled
off site to an approved landfill.

Treated effluent is discharge under the authority of NPDES AR0022039 to the
Mississippi River in Segment 6C of the Mississippi River Basin at Latitude 350 07’
13", Longitude 900 10’ 25“. The 7Q10 of the receiving stream is 64,700 MGD
providing a dilution factor of 10,273:1.

A schematic plan is included Appendix C.

4.0 Industrial Users Survey

Since the program was implemented in 1985, periodic update of the vital
information for each user has been received. The format of this update is given in
Appendix. The current list of users regulated under West Memphis Industrial
Pretreatment Program is given in Appendix B. The list is included in the annual
POTW Pretreatment report, as required under 40 CFR 403.12(i).

Since the population of industries is a dynamic, rather than static, factor, a system
of periodically updating the industrial user's survey will be necessary. Updating is
accomplished by review of utility records showing new accounts and commercial and
industrial accounts as well. Also other departments within the City and through
the daily newspaper. New industry will be subject to permit application procedures
as outline in the Sewer Use Ordinance and existing industries must update its
information every two years. The form used is included Appendix D.



5.0 Technical Information

When the Industrial Pretreatment Program was initially conceived, the Utility had
to determine the extent to which prohibited pollutants were being discharged to
the wastewater treatment plant. Twenty-four hour composite samples were
collection in March 1989 at the head of the existing treatment facility. The
sample results indicated that the quality of wastewater entering the treatment
facility at the time did not contain any grossly excessive concentrations of
pollutants. The Utility conducts an annual scan for the priority pollutants in the
wastewater treatment plant influent, effluent and sludge. The source(s) of the
pollutants will be determined if present in the scans. All sludge is analyzed and
disposed of in accordance with 40 CFR 503. A copy of the latest priority pollutant
scan conducted at West Memphis Wastewater Treatment Plant is included in

Appendix E.

6.0 Slug Control Evaluation

All users are required to be evaluated for the need to implement a Slug Control
Plan. All existing users were evaluated during the permit process. Any new user
will be evaluated when apply for a permit as well. The users are required to notify
the Director of Environmental Quality immediately of changes that occur at the

facility affecting the potential for a slug discharge, thereby allowing the Director
to reevaluate the need for a Slug Control Plan, or other actions to prevent such
discharges. Legal authority for these requirements is found in the City of West
Memphis Sewer Use Ordinance 2187.

7.0 Best Management Practices

Users that are subject to BMP-based categorical Pretreatment Standards will be
required in the Industrial Waste Discharge Permits to maintain and submit to the
Director adequate documentation of their compliance with the BMP-based
standard. Some users will be required to maintain compliance with a BMP in lieu of
numerical limits, or may be required to maintain compliance in addition to having
numerical limits. In either case, the user's individual permit will dictate what is
required. Legal authority for these requirements is found in the City of West
Memphis Sewer Use Ordinance 2187,

8.0 Legal Authority for Implementation of Pretreatment Program
An evaluation of the legal authority required by the City of West Memphis and the
West Memphis Utility Commission to enact, implement, operate and enforce a
pretreatment program was conducted by the West Memphis Utility Commission




PR R R RO T SN 2 D

attorney. A letter from the City Attorney addressing these various aspects is
contained in Appendix F. City ordinances relating to the City's wastewater
treatment and collection system is included in Appendix 6.

The opinions drawn from the legal authority review by the West Memphis Utility
Commission attorney are summarized as follows:

The West Memphis Utility Commission does have all of the necessary legal
authority and powers as set forth in 40 CFR 403.8(f) of the General Pretreatment
Regulations for Existing and New Source of Pollution. The Arkansas Legislature
has vested the authority in the cities of the State to construct, operate and
maintain their sewer systems, delegating the requisite authority to establish a
Pretreatment Program as required by the above referenced section of the General
Pretreatment Regulations.

The manners in which the West Memphis Utility Commission will implement the
Pretreatment Program requirements and enforce them are set forth in the
ordinances and their amendments.

9.0 Specific Limitations for Discharge of Prohibited Pollutants
National Pretreatment Standards for Prohibited Discharges are specified in 40
CFR 403.5. These general standards specify that pollutants discharged into the
POTW by any source of a non-domestic discharge shall not inhibit or interfere with
the operation or performance of the POTW nor cause pass-through. These general
and specific prohibitions apply to all users of a POTW whether or not the user is
subject to other National Pretreatment Standards or any National, State or local
pretreatment requirements. The following are classified as specific prohibitions
and may not be introduced into the POTW;

1. Pollutants which create a fire or explosive hazard in the POTW, including,
but not limited to, waste streams with closed-cup flashpoint of less than 140
degrees F (60 degrees C) using test methods specified in 40 CFR 261.21;

2. Wastewater having a pH less than 5.5 or more than 10.0, or otherwise
causing corrosive structural damage to the POTW or equipment;

3. Solid or viscous substances in amounts which cause obstruction of the flow
in the POTW resulting in Interference.

4. Pollutants, including oxygen-demanding pollutants (BOD, etc.), released ina
discharge at a flow rate and/or pollutant concentration which, either singly




or by interaction with other pollutants, will cause Interference with the
POTW;

5. Wastewater which will inhibit biological activity in the POTW resulting in
Interference, but in no case wastewater which will cause the temperature at
introduction into the POTW to exceed 104 degrees F (40 degrees C);

6. Petroleum oil, non-biodegraded cutting oil, or products of mineral oil origin,
in amounts that will cause Interference or Pass Through;

7. Pollutants which results in the presence of toxic gases, vapors, or fumes
within the POTW in a quantity that may cause acute worker health and
safety problems;

8. Trucked or hauled pollutants, except at discharge points designated by the
Director in accordance with Section 3.4 of Sewer Use Ordinance 2187.

10.0 Organization and Staffing
The Director of Environmental Quality will have the day to day responsibility of
implementation and carrying out the Pretreatment Program.

The Utility operates its pretreatment program by sharing various program tasks
among its existing staff (refer to the organizational chart). As stated above, the